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下列样品由客户提供及确认为： 

The following sample(s) was/were submitted and identified on behalf of the client as: 

检测报告检测报告检测报告检测报告 

Test Report 

申请单位 

Applicant 

名       称： 

Name:  

江阴市佳良布业有限公司 

JIANGYIN JIALIANG CLOTH CO.,LTD 

地       址： 

Address: 

江苏省 无锡市 江阴市 华士镇华西五村（华西工业园） 

NO.5 MINQI ONE ROAD,HUAXI VILLAGE INDUSTRIAL PARK,JIANGYIN 
CITY,JIANGSU PROVINCE,CHINA 

样品信息 

Sample 
information 

成分/材质： 

Materials: 
/ 

颜       色： 

Color: 
白色WHITE 

品       牌： 

Brand: 
/ 

款       号： 

Style No.: 
/ 

产品等级： 

Product grade: 
优等品 Superior grade 

安全类别： 

Safety 
category: 

C类 Category C 

样品描述： 

Sample 
Description: 

一款熔喷布 

Melt blown fabric 

(熔喷布 MELT-BLOWN FABRIC) 

生产商名称： 

Manufacturer 
Name: 

江阴市佳良布业有限公司 JIANGYIN JIALIANG CLOTH CO.,LTD 

特殊信息： 

special 
information: 

/ 

检测信息 

Test 
information 

检测类别： 

Test Type: 

委托送样检测 

Submitted (sample send 
by client) 

到样日期： 

Sample 
Receiving 
Date: 

2020-06-01 

检测项目： 

Test items: 

根据申请者的要求 

Selected test(s) as 
requested by applicant 

检测周期： 

Test Period 
Date: 

2020-06-01~2020-06-29 

检测依据： 

Testing 
Accordance: 

详见检测结果页 

See testing results page 

判定依据： 

Judgement 
Accordance: 

GB 18401-2010《国家纺织产品基本安全技术规范》C类 

GB 18401-2010《National general safety technical code for textile products》
Category C 

YY 0469-2011《医用外科口罩》 

YY 0469-2011 《Surgical mask》 

检测结论 

Test 
Conclusion 

本报告仅提供实测结果和单项结论，详见下页。 

This report only provides the test results and individual judgment, details please see follow page. 

备注 

Remark 

检测结果仅对来样负责 

Test results is only responsible for sample 
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检测结果及评判检测结果及评判检测结果及评判检测结果及评判 

Test Results and Judgement 

GB 18401-2010检测项目检测项目检测项目检测项目Test Item：：：： 

序

号
No. 

检测项目及测试方法 

Test Item & Test method 

单位 

Unit 

技术要求 

Requirement 

检测结果 

Test Result 

单项判定 

Judgment 

1. 
异味 

Determination of Odour 
(GB 18401-2010, 6.7) 

- 
无 

Odourless 

无异味 

Odourless 

符合 

Pass 

 

YY 0469-2011检测项目检测项目检测项目检测项目 Test Item：：：： 

序

号
No. 

检测项目及测试方法 

Test Item & Test method 

单位 

Unit 

技术要求 

Requirement 

检测结果 

Test Result 

单项判定 

Judgment 

2. 

细菌过滤效率*^ 

Bacterial filtration 
efficiency 
(YY 0469-2011 5.6.1) 

% ≥95 

试样 1 

Sample1 
99.9 

符合 

Pass 

试样 2 

Sample2 
99.9 

试样 3 

Sample3 
99.9 

3. 

颗粒过滤效率# 

Particle filtration 
efficiency 
(YY 0469-2011 5.6.2) 

% ≥30 

试样 1 

Sample1 
98.04 

符合 

Pass 

试样 2 

Sample2 
98.57 

试样 3 

Sample3 
98.22 

备注 Remark： 

1、^该检测项目不在本机构资质认定许可能力范围内；测试由通标标准技术服务(上海)有限公司执行，其资质认

定许可编号为 170900340938。The test is not approved in SGS Hangzhou lab by China Inspection Body and 

Laboratory Mandatory Approval.The test was carried out by SGS Shanghai lab, it’s qualification authentication 
license Numbers is 170900340938. 

2、*=此项仅限产品(材料)最终用于口罩，仅供参考。*=This product (material) is only used for mask, for 

reference only. 

3、#=该检测项目不在本机构资质认定许可能力范围内；测试天纺标检测认证股份有限公司执行，其 CMA资质

认定许可编号为 170011263663&170011260277，CNAS资质认定许可编号为 L0608。#=The test is not 

approved in SGS Hangzhou by China Inspection Body and Laboratory Mandatory Approval. It was carried out 
by Tianfangbiao standardization certification & testing co., ltd, its CMA certificate No. is 170011263663 
&170011260277 and CNAS registration No. is L0608. 
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样品照片样品照片样品照片样品照片 

Sample Picture 
 

  
     

 

此符合性声明仅基于本次实验室活动的实际值，未将本次实验室活动的结果不确定度影响计入。 

The statement of conformity in this test report is only based on measured values by the laboratory and does not 
take their uncertainties into consideration.  
 

***报告结束*** 

***End of Report*** 
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